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11AX20MIMO-Ant1-5700-52Tone-RU40-PASS 11AX20MIMO-Ant2-5700-52Tone-RU40-PASS
11AX20MIMO-Ant1-5700-106Tone-RU53-PASS 11AX20MIMO-Ant2-5700-106Tone-RU53-PASS

11AX20MIMO-Ant1-5700-106Tone-RU54-PASS 11AX20MIMO-Ant2-5700-106Tone-RU54-PASS
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11AX20MIMO-Ant1-5745-26Tone-RUO-PASS 11AX20MIMO-Ant2-5745-26 Tone-RUO-PASS
11AX20MIMO-Ant1-5745-26Tone-RU8-PASS 11AX20MIMO-Ant2-5745-26Tone-RU8-PASS

11AX20MIMO-Ant1-5745-52Tone-RU37-PASS 11AX20MIMO-Ant2-5745-52Tone-RU37-PASS
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11AX20MIMO-Ant1-5745-106Tone-RU53-PASS 11AX20MIMO-Ant2-5745-106Tone-RU53-PASS

11AX20MIMO-Ant1-5745-106Tone-RU54-PASS 11AX20MIMO-Ant2-5745-106Tone-RU54-PASS
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11AX20MIMO-Ant2-5785-26Tone-RU8-PASS 11AX20MIMO-Ant1-5785-26Tone-RU8-PASS

11AX20MIMO-Ant2-5785-52Tone-RU37-PASS 11AX20MIMO-Ant1-5785-52Tone-RU37-PASS
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11AX20MIMO-Ant1-5825-26Tone-RU8-PASS 11AX20MIMO-Ant2-5825-26Tone-RU8-PASS
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11AX20MIMO-Ant1-5825-106Tone-RU53-PASS 11AX20MIMO-Ant2-5825-106Tone-RU53-PASS

11AX20MIMO-Ant1-5825-106Tone-RU54-PASS 11AX20MIMO-Ant2-5825-106Tone-RU54-PASS
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11AX40MIMO-Ant1-5190-242Tone-RU61-PASS 11AX40MIMO-Ant2-5190-242Tone-RU61-PASS
11AX40MIMO-Ant1-5190-242Tone-RU62-PASS 11AX40MIMO-Ant2-5190-242Tone-RU62-PASS

11AX40MIMO-Ant2-5230-242Tone-RU61-PASS 11AX40MIMO-Ant1-5230-242Tone-RU61-PASS
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11AX40MIMO-Ant1-5270-242Tone-RU61-PASS 11AX40MIMO-Ant2-5270-242Tone-RU61-PASS

11AX40MIMO-Ant1-5270-242Tone-RU6G2-PASS 11AX40MIMO-Ant2-5270-242Tone-RU62-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0036-RF3-A1 Page 156 of 173
11AX40MIMO-Ant1-5310-242Tone-RU61-PASS 11AX40MIMO-Ant2-5310-242Tone-RU61-PASS
11AX40MIMO-Ant1-5310-242Tone-RU62-PASS 11AX40MIMO-Ant2-5310-242Tone-RU62-PASS

11AX40MIMO-Ant1-5510-242Tone-RU6G1-PASS 11AX40MIMO-Ant2-5510-242Tone-RU61-PASS
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11AX40MIMO-Ant1-5550-242Tone-RU61-PASS 11AX40MIMO-Ant2-5550-242Tone-RU61-PASS

11AX40MIMO-Ant1-5550-242Tone-RUG2-PASS 11AX40MIMO-Ant2-5550-242Tone-RU62-PASS
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11AX40MIMO-Ant1-5670-242Tone-RU61-PASS 11AX40MIMO-Ant2-5670-242Tone-RU61-PASS
11AX40MIMO-Ant1-5670-242Tone-RU62-PASS 11AX40MIMO-Ant2-5670-242Tone-RU62-PASS

11AX40MIMO-Ant1-5755-242Tone-RU6G1-PASS 11AX40MIMO-Ant2-5755-242Tone-RU61-PASS
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11AX40MIMO-Ant1-5755-242Tone-RU62-PASS 11AX40MIMO-Ant2-5755-242Tone-RU62-PASS
11AX40MIMO-Ant1-5795-242Tone-RU61-PASS 11AX40MIMO-Ant2-5795-242Tone-RU61-PASS

11AX40MIMO-Ant1-5795-242Tone-RU6G2-PASS 11AX40MIMO-Ant2-5795-242Tone-RU62-PASS
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11AX80MIMO-Ant1-5210-484Tone-RUB5-PASS 11AX80MIMO-Ant2-5210-484Tone-RU65-PASS
11AX80MIMO-Ant1-5210-484 Tone-RU66-PASS 11AX80MIMO-Ant2-5210-484Tone-RU66-PASS

11AX80MIMO-Ant1-5290-484 Tone-RUG5-PASS 11AX80MIMO-Ant2-5290-484Tone-RU65-PASS
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11AX80MIMO-Ant1-5530-484 Tone-RU65-PASS 11AX80MIMO-Ant2-5530-484Tone-RUG5-PASS

11AX80MIMO-Ant1-5530-484Tone-RUG6-PASS 11AX80MIMO-Ant2-5530-484Tone-RU66-PASS
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11AX80MIMO-Ant1-5610-484 Tone-RUG66-PASS 11AX80MIMO-Ant2-5610-484Tone-RU66-PASS

11AX80MIMO-Ant1-5775-484Tone-RUG5-PASS 11AX80MIMO-Ant2-5775-484Tone-RU65-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0036-RF3-A1 Page 163 of 173
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11AX160MIMO-Ant1-5250_UNII-1-996Tone-RUG7-PASS 11AX160MIMO-Ant2-5250_UNII-1-996Tone-RU67-PASS

11AX160MIMO-Ant1-5250_UNII-1-996Tone-RUG8-PASS 11AX160MIMO-Ant2-5250_UNII-1-996Tone-RU68-PASS
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11AX160MIMO-Ant1-5570-996 Tone-RU67-PASS 11AX160MIMO-Ant2-5570-996 Tone-RU67-PASS
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Appendix E: Frequency Stability

Test Result
Voltage
Test Mode | Antenna | Freq(MHz) VR}?(?]G Tem;()%r;a ture De(v|_||z;t)|on D?g;g;)n (Ir_)lrr)nrrlf) Verdict
11A-CDD Ant1 5180 NV NT 20000.00 3.861004 20 PASS
11A-CDD Ant1 5180 LV NT 20000.00 3.861004 20 PASS
11A-CDD Ant1 5180 HV NT 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV NT 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 LV NT 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 HV NT 20000.00 3.861004 20 PASS
11A-CDD Ant1 5200 NV NT 20000.00 3.846154 20 PASS
11A-CDD Ant1 5200 LV NT 20000.00 3.846154 20 PASS
11A-CDD Ant1 5200 HV NT 0.00 0.000000 20 PASS
11A-CDD Ant2 5200 NV NT 20000.00 3.846154 20 PASS
11A-CDD Ant2 5200 LV NT 20000.00 3.846154 20 PASS
11A-CDD Ant2 5200 HV NT 20000.00 3.846154 20 PASS
11A-CDD Ant1 5240 NV NT 20000.00 3.816794 20 PASS
11A-CDD Ant1 5240 LV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5240 HV NT 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV NT 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 LV NT 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 HV NT 20000.00 3.816794 20 PASS
11A-CDD Ant1 5260 NV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5260 LV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5260 HV NT 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 NV NT 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 LV NT 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 HV NT 20000.00 3.802281 20 PASS
11A-CDD Ant1 5280 NV NT 20000.00 3.787879 20 PASS
11A-CDD Ant1 5280 LV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5280 HV NT 20000.00 3.787879 20 PASS
11A-CDD Ant2 5280 NV NT 0.00 0.000000 20 PASS
11A-CDD Ant2 5280 LV NT 0.00 0.000000 20 PASS
11A-CDD Ant2 5280 HV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 NV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 LV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 HV NT 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV NT 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 LV NT 0.00 0.000000 20 PASS
11A-CDD Ant2 5320 HV NT 0.00 0.000000 20 PASS




Test Report No.: FCCSZ2025-0036-RF3-A1

CVC Testing Technology (Shenzhen) Co., Ltd.

Page 167 of 173

11A-CDD Ant1 5500 NV NT 20000.00 3.636364 20 PASS
11A-CDD Ant1 5500 Lv NT 20000.00 3.636364 20 PASS
11A-CDD Ant1 5500 HV NT 20000.00 3.636364 20 PASS
11A-CDD Ant2 5500 NV NT 0.00 0.000000 20 PASS
11A-CDD Ant2 5500 Lv NT 20000.00 3.636364 20 PASS
11A-CDD Ant2 5500 HV NT 20000.00 3.636364 20 PASS
11A-CDD Ant1 5580 NV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5580 LV NT 20000.00 3.584229 20 PASS
11A-CDD Ant1 5580 HV NT 0.00 0.000000 20 PASS
11A-CDD Ant2 5580 NV NT 20000.00 3.584229 20 PASS
11A-CDD Ant2 5580 LV NT 0.00 0.000000 20 PASS
11A-CDD Ant2 5580 HV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5700 NV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5700 Lv NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5700 HV NT 20000.00 3.508772 20 PASS
11A-CDD Ant2 5700 NV NT 20000.00 3.508772 20 PASS
11A-CDD Ant2 5700 Lv NT 0.00 0.000000 20 PASS
11A-CDD Ant2 5700 HV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5745 NV NT 20000.00 3.481288 20 PASS
11A-CDD Ant1 5745 LV NT 20000.00 3.481288 20 PASS
11A-CDD Ant1 5745 HV NT 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV NT 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 LV NT 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 HV NT 20000.00 3.481288 20 PASS
11A-CDD Ant1 5785 NV NT 40000.00 6.914434 20 PASS
11A-CDD Ant1 5785 Lv NT 20000.00 3.457217 20 PASS
11A-CDD Ant1 5785 HV NT 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV NT 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 Lv NT 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 HV NT 20000.00 3.457217 20 PASS
11A-CDD Ant1 5825 NV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5825 LV NT 0.00 0.000000 20 PASS
11A-CDD Ant1 5825 HV NT 20000.00 3.433476 20 PASS
11A-CDD Ant2 5825 NV NT 20000.00 3.433476 20 PASS
11A-CDD Ant2 5825 LV NT 20000.00 3.433476 20 PASS
11A-CDD Ant2 5825 HV NT 20000.00 3.433476 20 PASS
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Temperature
Test Mode | Antenna | Freq(MHz) V[(:}’?Cg]e Temr()%r;a e De(v|_||azt)|on D?g;)?::;)n (I;Fr)nnl]t) Verdict
11A-CDD Ant1 5180 NV -30 20000.00 3.861004 20 PASS
11A-CDD Ant1 5180 NV -20 20000.00 3.861004 20 PASS
11A-CDD Ant1 5180 NV -10 20000.00 3.861004 20 PASS
11A-CDD Ant1 5180 NV 0 20000.00 3.861004 20 PASS
11A-CDD Ant1 5180 NV 10 40000.00 7.722008 20 PASS
11A-CDD Ant1 5180 NV 20 0.00 0.000000 20 PASS
11A-CDD Ant1 5180 NV 30 20000.00 3.861004 20 PASS
11A-CDD Ant1 5180 NV 40 20000.00 3.861004 20 PASS
11A-CDD Ant1 5180 NV 50 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV -30 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV -20 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV -10 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV 0 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV 10 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV 20 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV 30 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV 40 20000.00 3.861004 20 PASS
11A-CDD Ant2 5180 NV 50 20000.00 3.861004 20 PASS
11A-CDD Ant1 5200 NV -30 20000.00 3.846154 20 PASS
11A-CDD Ant1 5200 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant1 5200 NV -10 0.00 0.000000 20 PASS
11A-CDD Ant1 5200 NV 0 0.00 0.000000 20 PASS
11A-CDD Ant1 5200 NV 10 20000.00 3.846154 20 PASS
11A-CDD Ant1 5200 NV 20 20000.00 3.846154 20 PASS
11A-CDD Ant1 5200 NV 30 40000.00 7.692308 20 PASS
11A-CDD Ant1 5200 NV 40 20000.00 3.846154 20 PASS
11A-CDD Ant1 5200 NV 50 20000.00 3.846154 20 PASS
11A-CDD Ant2 5200 NV -30 20000.00 3.846154 20 PASS
11A-CDD Ant2 5200 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant2 5200 NV -10 20000.00 3.846154 20 PASS
11A-CDD Ant2 5200 NV 0 20000.00 3.846154 20 PASS
11A-CDD Ant2 5200 NV 10 20000.00 3.846154 20 PASS
11A-CDD Ant2 5200 NV 20 0.00 0.000000 20 PASS
11A-CDD Ant2 5200 NV 30 40000.00 7.692308 20 PASS
11A-CDD Ant2 5200 NV 40 20000.00 3.846154 20 PASS
11A-CDD Ant2 5200 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant1 5240 NV -30 40000.00 7.633588 20 PASS
11A-CDD Ant1 5240 NV -20 20000.00 3.816794 20 PASS
11A-CDD Ant1 5240 NV -10 0.00 0.000000 20 PASS
11A-CDD Ant1 5240 NV 0 0.00 0.000000 20 PASS
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11A-CDD Ant1 5240 NV 10 0.00 0.000000 20 PASS
11A-CDD Ant1 5240 NV 20 0.00 0.000000 20 PASS
11A-CDD Ant1 5240 NV 30 20000.00 3.816794 20 PASS
11A-CDD Ant1 5240 NV 40 20000.00 3.816794 20 PASS
11A-CDD Ant1 5240 NV 50 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV -30 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV -20 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV -10 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV 0 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV 10 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV 20 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV 30 0.00 0.000000 20 PASS
11A-CDD Ant2 5240 NV 40 20000.00 3.816794 20 PASS
11A-CDD Ant2 5240 NV 50 20000.00 3.816794 20 PASS
11A-CDD Ant1 5260 NV -30 0.00 0.000000 20 PASS
11A-CDD Ant1 5260 NV -20 20000.00 3.802281 20 PASS
11A-CDD Ant1 5260 NV -10 0.00 0.000000 20 PASS
11A-CDD Ant1 5260 NV 0 0.00 0.000000 20 PASS
11A-CDD Ant1 5260 NV 10 0.00 0.000000 20 PASS
11A-CDD Ant1 5260 NV 20 20000.00 3.802281 20 PASS
11A-CDD Ant1 5260 NV 30 40000.00 7.604563 20 PASS
11A-CDD Ant1 5260 NV 40 40000.00 7.604563 20 PASS
11A-CDD Ant1 5260 NV 50 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 NV -30 40000.00 7.604563 20 PASS
11A-CDD Ant2 5260 NV -20 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 NV -10 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 NV 0 0.00 0.000000 20 PASS
11A-CDD Ant2 5260 NV 10 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 NV 20 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 NV 30 20000.00 3.802281 20 PASS
11A-CDD Ant2 5260 NV 40 40000.00 7.604563 20 PASS
11A-CDD Ant2 5260 NV 50 20000.00 3.802281 20 PASS
11A-CDD Ant1 5280 NV -30 -20000.00 -3.787879 20 PASS
11A-CDD Ant1 5280 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant1 5280 NV -10 -20000.00 -3.787879 20 PASS
11A-CDD Ant1 5280 NV 0 0.00 0.000000 20 PASS
11A-CDD Ant1 5280 NV 10 0.00 0.000000 20 PASS
11A-CDD Ant1 5280 NV 20 20000.00 3.787879 20 PASS
11A-CDD Ant1 5280 NV 30 0.00 0.000000 20 PASS
11A-CDD Ant1 5280 NV 40 0.00 0.000000 20 PASS
11A-CDD Ant1 5280 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant2 5280 NV -30 0.00 0.000000 20 PASS
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11A-CDD Ant2 5280 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant2 5280 NV -10 20000.00 3.787879 20 PASS
11A-CDD Ant2 5280 NV 0 20000.00 3.787879 20 PASS
11A-CDD Ant2 5280 NV 10 0.00 0.000000 20 PASS
11A-CDD Ant2 5280 NV 20 0.00 0.000000 20 PASS
11A-CDD Ant2 5280 NV 30 20000.00 3.787879 20 PASS
11A-CDD Ant2 5280 NV 40 0.00 0.000000 20 PASS
11A-CDD Ant2 5280 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 NV -30 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 NV -10 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 NV 0 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 NV 10 0.00 0.000000 20 PASS
11A-CDD Ant1 5320 NV 20 20000.00 3.759398 20 PASS
11A-CDD Ant1 5320 NV 30 20000.00 3.759398 20 PASS
11A-CDD Ant1 5320 NV 40 20000.00 3.759398 20 PASS
11A-CDD Ant1 5320 NV 50 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV -30 0.00 0.000000 20 PASS
11A-CDD Ant2 5320 NV -20 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV -10 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV 0 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV 10 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV 20 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV 30 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV 40 20000.00 3.759398 20 PASS
11A-CDD Ant2 5320 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant1 5500 NV -30 0.00 0.000000 20 PASS
11A-CDD Ant1 5500 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant1 5500 NV -10 0.00 0.000000 20 PASS
11A-CDD Ant1 5500 NV 0 20000.00 3.636364 20 PASS
11A-CDD Ant1 5500 NV 10 0.00 0.000000 20 PASS
11A-CDD Ant1 5500 NV 20 0.00 0.000000 20 PASS
11A-CDD Ant1 5500 NV 30 20000.00 3.636364 20 PASS
11A-CDD Ant1 5500 NV 40 20000.00 3.636364 20 PASS
11A-CDD Ant1 5500 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant2 5500 NV -30 20000.00 3.636364 20 PASS
11A-CDD Ant2 5500 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant2 5500 NV -10 20000.00 3.636364 20 PASS
11A-CDD Ant2 5500 NV 0 20000.00 3.636364 20 PASS
11A-CDD Ant2 5500 NV 10 20000.00 3.636364 20 PASS
11A-CDD Ant2 5500 NV 20 20000.00 3.636364 20 PASS
11A-CDD Ant2 5500 NV 30 20000.00 3.636364 20 PASS
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11A-CDD Ant2 5500 NV 40 20000.00 3.636364 20 PASS
11A-CDD Ant2 5500 NV 50 20000.00 3.636364 20 PASS
11A-CDD Ant1 5580 NV -30 20000.00 3.584229 20 PASS
11A-CDD Ant1 5580 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant1 5580 NV -10 0.00 0.000000 20 PASS
11A-CDD Ant1 5580 NV 0 0.00 0.000000 20 PASS
11A-CDD Ant1 5580 NV 10 0.00 0.000000 20 PASS
11A-CDD Ant1 5580 NV 20 20000.00 3.584229 20 PASS
11A-CDD Ant1 5580 NV 30 0.00 0.000000 20 PASS
11A-CDD Ant1 5580 NV 40 20000.00 3.584229 20 PASS
11A-CDD Ant1 5580 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant2 5580 NV -30 20000.00 3.584229 20 PASS
11A-CDD Ant2 5580 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant2 5580 NV -10 0.00 0.000000 20 PASS
11A-CDD Ant2 5580 NV 0 0.00 0.000000 20 PASS
11A-CDD Ant2 5580 NV 10 20000.00 3.584229 20 PASS
11A-CDD Ant2 5580 NV 20 20000.00 3.584229 20 PASS
11A-CDD Ant2 5580 NV 30 0.00 0.000000 20 PASS
11A-CDD Ant2 5580 NV 40 0.00 0.000000 20 PASS
11A-CDD Ant2 5580 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant1 5700 NV -30 0.00 0.000000 20 PASS
11A-CDD Ant1 5700 NV -20 20000.00 3.508772 20 PASS
11A-CDD Ant1 5700 NV -10 20000.00 3.508772 20 PASS
11A-CDD Ant1 5700 NV 0 20000.00 3.508772 20 PASS
11A-CDD Ant1 5700 NV 10 20000.00 3.508772 20 PASS
11A-CDD Ant1 5700 NV 20 0.00 0.000000 20 PASS
11A-CDD Ant1 5700 NV 30 20000.00 3.508772 20 PASS
11A-CDD Ant1 5700 NV 40 0.00 0.000000 20 PASS
11A-CDD Ant1 5700 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant2 5700 NV -30 20000.00 3.508772 20 PASS
11A-CDD Ant2 5700 NV -20 20000.00 3.508772 20 PASS
11A-CDD Ant2 5700 NV -10 20000.00 3.508772 20 PASS
11A-CDD Ant2 5700 NV 0 0.00 0.000000 20 PASS
11A-CDD Ant2 5700 NV 10 20000.00 3.508772 20 PASS
11A-CDD Ant2 5700 NV 20 20000.00 3.508772 20 PASS
11A-CDD Ant2 5700 NV 30 0.00 0.000000 20 PASS
11A-CDD Ant2 5700 NV 40 20000.00 3.508772 20 PASS
11A-CDD Ant2 5700 NV 50 0.00 0.000000 20 PASS
11A-CDD Ant1 5745 NV -30 20000.00 3.481288 20 PASS
11A-CDD Ant1 5745 NV -20 20000.00 3.481288 20 PASS
11A-CDD Ant1 5745 NV -10 20000.00 3.481288 20 PASS
11A-CDD Ant1 5745 NV 0 0.00 0.000000 20 PASS
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11A-CDD Ant1 5745 NV 10 20000.00 3.481288 20 PASS
11A-CDD Ant1 5745 NV 20 20000.00 3.481288 20 PASS
11A-CDD Ant1 5745 NV 30 0.00 0.000000 20 PASS
11A-CDD Ant1 5745 NV 40 20000.00 3.481288 20 PASS
11A-CDD Ant1 5745 NV 50 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV -30 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV -20 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV -10 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV 0 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV 10 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV 20 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV 30 0.00 0.000000 20 PASS
11A-CDD Ant2 5745 NV 40 20000.00 3.481288 20 PASS
11A-CDD Ant2 5745 NV 50 20000.00 3.481288 20 PASS
11A-CDD Ant1 5785 NV -30 0.00 0.000000 20 PASS
11A-CDD Ant1 5785 NV -20 20000.00 3.457217 20 PASS
11A-CDD Ant1 5785 NV -10 20000.00 3.457217 20 PASS
11A-CDD Ant1 5785 NV 0 20000.00 3.457217 20 PASS
11A-CDD Ant1 5785 NV 10 20000.00 3.457217 20 PASS
11A-CDD Ant1 5785 NV 20 0.00 0.000000 20 PASS
11A-CDD Ant1 5785 NV 30 20000.00 3.457217 20 PASS
11A-CDD Ant1 5785 NV 40 20000.00 3.457217 20 PASS
11A-CDD Ant1 5785 NV 50 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV -30 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV -20 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV -10 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV 0 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV 10 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV 20 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV 30 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV 40 20000.00 3.457217 20 PASS
11A-CDD Ant2 5785 NV 50 20000.00 3.457217 20 PASS
11A-CDD Ant1 5825 NV -30 20000.00 3.433476 20 PASS
11A-CDD Ant1 5825 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant1 5825 NV -10 40000.00 6.866953 20 PASS
11A-CDD Ant1 5825 NV 0 20000.00 3.433476 20 PASS
11A-CDD Ant1 5825 NV 10 20000.00 3.433476 20 PASS
11A-CDD Ant1 5825 NV 20 20000.00 3.433476 20 PASS
11A-CDD Ant1 5825 NV 30 0.00 0.000000 20 PASS
11A-CDD Ant1 5825 NV 40 0.00 0.000000 20 PASS
11A-CDD Ant1 5825 NV 50 20000.00 3.433476 20 PASS
11A-CDD Ant2 5825 NV -30 20000.00 3.433476 20 PASS
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11A-CDD Ant2 5825 NV -20 0.00 0.000000 20 PASS
11A-CDD Ant2 5825 NV -10 20000.00 3.433476 20 PASS
11A-CDD Ant2 5825 NV 0 20000.00 3.433476 20 PASS
11A-CDD Ant2 5825 NV 10 20000.00 3.433476 20 PASS
11A-CDD Ant2 5825 NV 20 0.00 0.000000 20 PASS
11A-CDD Ant2 5825 NV 30 20000.00 3.433476 20 PASS
11A-CDD Ant2 5825 NV 40 0.00 0.000000 20 PASS
11A-CDD Ant2 5825 NV 50 20000.00 3.433476 20 PASS
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